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Index No. Part name Code No. Quantity
1 Frame Head Nut 69500 1

2-A Nosepiece 2.4 10027 1
2-B Nosepiece 3.2 10028 1
2-C Nosepiece 4.0 10029 1
2-D Nosepiece 4.8 10030 1
3 Frame Head (R2A1) 69468 1
4 Jaw Case Head 10280 1
5 Ultra Jaws (pair) ‘M’ 10281 1
6 Jaw Pusher (R2A1) 69504 1
7 Jaw Pusher Spring 69508 1

8-A O-ring P-3 10333 1
8-B O-ring AS568-007 (1B) 69545 1
9-A Guide Pipe Unit 2.4-3.2 69474 1
9-B Guide Pipe Collar 4.0-4.8 69473 1
10 Jaw Case (R2A1)  69503 1
11 Collar for Jaw Case  10286 1
12 Collar Spring 69509 1
13 O-Ring P-8 10336 1
14 Jaw Case Lock Nut (R2A1)  69497 1
15 O-Ring AS568 022 69524 1
16 O-Ring P-10  10274 1
17 B-Ring P-10 69543 1
18 Packing NMY-10 69525 1
19 Hexagon Socket Button Head Screw M6x8 69542 1
20 Sealing Washer 63209 1
21 Frame (R2A1) 69459 1
22 Oil Piston (R2A1) 69496 1
23 O-Ring P-22  10180 3
24 B-Ring P-22 10181 1
25 Vacuum Body 69499 1
26 O-Ring S-14 10152 1
27 O-Ring SS-6 69528 1
28 Vacuum Nozzle 69498 1
29 O-Ring SS-7.5  63181 2
30 Return Spring IN (R2A1) 70914 1
31 Return Spring OUT (R2A1) 70915 1
32 Inner Shaft of Frame Cap (R2A1)  69502 1
33 Frame Cap (R2A1)  69501 1
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Index No. Part name Code No. Quantity
34 Tank Joint (R2A1)  69452 1
35 Tank Joint Nut  69467 1
36 O-Ring AS568 027  69530 1
37 Kick Spring 69511 1
38 Front Shutter Case  69483 1
39 Shutter Plate 69489 1
40 Shutter Case 69484 1
41 Outer Shaft of Frame Cap (R2A1)  69505 1
42 Shutter Case Cover 69488 1
43 43 Tapping Screw for synthetic resin M3x16 69544 2
44 Tank Case Pin 69466 1
45 Tank Plate  69487 1
46 Tank Case Sponge 69507 1
47 Tank Case (R2A1) 69453 1
48 Hex Socket Countersunk Head Screws M4x10 69522 1
49 Caution Label 22040 1
50 Vacuum Pusher  69485 1
51 O-Ring SS-4  69529 1
52 Valve Core  63203 1
53 E-type Retaining Ring 3  69540 1
54 Vacuum Rod  69460 1
55 Spring Pin 1.2x5  69520 1
56 O-Ring SS-2.5  69538 2
57 O-Ring SS-010  69539 1
58 Vacuum Stop Valve (R2A1) 69480 1
59 O-Ring S-18  69534 1
60 Frame Sleeve 69469 1
61 O-Ring SS-18  69531 1
62 Packing NMY-12 69532 1
63 B-Ring P-12 10129 1
64 O-Ring P-12 10128 1
65 E-type Retaining Ring 8 63186 1
66 Rotary Joint  63184 1
67 Spool Connector  69494 1
68 O-Ring P-8  10336 2
69 O-Ring SS-9  63182 2
70 Spring Pin 2x26  69521 1
71 Trigger (R2A1)  69482 1



Index No. Part name Code No. Quantity
72 Valve Core  63203 1
73 Frame Gasket  69477 1
74 Grip Cover  69450 1
75 Vacuum Knob  69481 1
76 Spool Cap  69495 1
77 Gasket for Air Valve Retainer  69476 2
78 Air Valve Retainer  69492 1
79 Silencer Sponge (R2A1)  70545 1
80 Packing for Grip Cover  69465 1
81 O-Ring S-7  12114 1
82 Air Valve  69470 1
83 Cylinder Head  69454 1
84 O-Ring AS568 103  69535 1
85 O-Ring P-12.5  12193 2
86 Valve Cap Sleeve  69479 1
87 Air Piston Pipe Unit  69463 1
88 Valve Sleeve Retainer  69491 1
89 Hex Socket Bolt M3x5  43736 2
90 Washer for Frame Fixing Nut 69490 1
91 Frame Fixing Nut  63228 1
92 Air Piston Rod (R2A1)  69493 1
93 Cushion Rubber (R2A1)  69464 1
94 Air Piston (R2A1)  69456 1
95 O-Ring P-8  10336 1
96 O-Ring G-70  10080 1
97 O-Ring AS568 04 69533 1
98 Warning Label  61075 1
99 Cylinder Cup (R2A1)  69455 1
100 Cylinder Cup Cover  69478 1
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